
Initial Environmental Examination 
 

 
 
 
 
Document Stage: Revised 
Project Number: 42265-023 
June 2014 
 
 
 
 

IND: Assam Urban Infrastructure Investment 

Program – Project 1 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by Guwahati Development Department and Urban Development Department of the 

Government of Assam. 

http://uxerppd04.asiandevbank.org:8000/OA_HTML/OA.jsp?OAFunc=ADBPA_PROJ_OVERVIEW_VIEW&addBreadCrumb=RS&paProjectId=2998&retainAM=Y&_ti=1152075314&oapc=10&oas=PGILsl-zmigpQZbXMR2cVA..


 
 

 

 

 
 

 

WEIGHTS AND MEASURES  
 

cm -   centimeter 
dbA -   decibels 
dia. -   diameter 
ha -   Hectare 
kg -   kilogram 
km -   kilometer 
[...]
and Pumping stations will be done from Tranche 1 fund allocation and accordingly separate 

IEE is prepared for “Design, Build and Operate of Intake works, Raw Water Rising Mains, 

Water Treatment Plant, Clear Water Pumping Station and Allied Works at South East 

Guwahati”.  

57. Since the contract will be Design Build and Operative basis the construction 

contractor will designed the project as per given specification and accordingly they will 

update Initial Environmental Examination (IEE) as per revised design. Specific tasks, 

timeline, for the updation of IEE and implementation of EMP is enclosed in Appendix 3.   

58. The primary source of water for Guwahati is the Brahmaputra River which has a 

average flow of about 4,500 cubic meters per second. Raw water is drawn from various 



 
 

18 

 

intake points along the river and supplied after treatment to the other zones.9  

59. The proposed water intake wells will be located in the Brahmaputra River near 

Indian Oil corporation Limited (IOCL) gate at Kharghuli main Road. Two intake wells is being 

proposed to accommodate required numbers of Vertical Turbine pumps as per design in 

each well so as to pump 104 MLD during Phase I and additional pumps for 51 MLD during 

Phase II as mentioned in subsequent section. A surface water based Water Treatment Plant 

having capacity of 98 MLD (2030) and having design provision for extension up to 147 MLD 

(2045) is to be constructed at Sunsali for South East Zone of Guwahati under Assam Urban 

Infrastructure Investment Program. As per design the treatment plant is design in such a way 

that abstraction 155 MLD water shall be done from intake & production of water at Water 

treatment plant (WTP) is 147MLD.Difference of water in between abstraction and production 

water (155-147) =8 MLD is due to losses within abstraction & Production. (Evaporation, 

Sedimentation, Back wash up etc. i.e. WTP loss @ 5% has been considered in the design) 

60. Photo illustration of project locations shown in Appendix 4.  

61. Proposed location of Intake location, Water Treatment Plant location and Intake to 

WTP raw water pumping mains shown in Figure 2 and 3 below. 

 

Figure 2: Proposed location of Intake in Guwahati 

                                                           
9
 Raw water intake of Guwahati Refinery is situated at Sector-1. The capacity of raw water Intake from river 

Brahmaputra is 14 MLD for supplying to the refinery and the refinery township. The total discharge of river 
Brahmaputra is estimated as 3300 M

3
/Sec & 16700M

3 
/Sec at Pandu for lean period and during flood 

respectively, therefore, abstraction of 155 MLD raw water i.e., abstraction of 1.79 M
3
/Sec water from river 

Brahmaputra would be very minimal at a variable flow during the leanest period from the River 
Brahmaputra, this ensures availability and sustainability of water 



 
 

19 

 

 

Figure 3: Proposed location of WTP and raw water main alignment from intake to WTP 

62. Based on evaluation of the various locations, the site near IOCL gate is found to be 

most suitable. The site is suitable due to the following reasons: 

 The site is easily approachable by road 

 Minimum depth of water at the location at the leanest period 4-12 m, while 

maximum depth at the site is 25.00 m. Water availability will be perennial at the 

location 

 It will be feasible to construct an approach bridge from the river bank to location of 

proposed intake wells. Approach Bridge of 50 m length having each span of 25m 

should be provided to connect the Intake well to the proposed approach road which 

will be further connected to the existing road. 

  No bank protection is required. At intake location river bank is rocky. Quality of river 

water at the location is suitable for the conventional treatment 

63. Tentative Design feature of intake structure is shown in table below.  

 

                        Table 2: Design Criteria for the South East Intake Structure 
 

S. No. Component Units Values 

i. Design Flow MLD 155 

ii. Design Year Yr. 2045 (Phase II) 

iii. Operation Hrs/d 23 

iv. Inflow of River Water (Year 2007) Cumec 3647 (winter) 

v. Approx. High Flood Level (HFL) M MSL 53.0 

vi. Approx. High Water  Level (HWL) M MSL 49.75
a
 

vii. Approx. Low Water  Level (LWL) M MSL 41.00
a
 

viii. Approx. Max. Sour Level* M MSL 32.00
a
 

ix. Max. Wave Velocity or Force m/s or kg TBD
a
 

x. Number of Intake Wells Nos. 2 

xi. Nominal Well Inside Diameter mm 10000
b
 

xii. Approx. Bottom Elevation of Well M MSL 24.00 

xiii. Top of RCC Cap. Elevation M MSL 54.20
b
 



 
 

20 

 

S. No. Component Units Values 

xiv. Highest water level m 52.50 

 Deck slab level m 54.20 

 Corbel level m 61.80 

 Roof slab(Excluding dome) m 64.80 

xv. Gate Openings   

  Intake Level  Nos. 3 

  Gates at each Level Nos. 2 

  Gate Dimensions (w×h) each mm 2200 × 2200 

  Approx. Invert EL of Upper Gate M MSL 44.80 m 

  Approx. Invert EL of Intermediate 
Gate 

M MSL 39.00 m 

  Approx. Invert EL of  Lower Gate M MSL 35.30 m 

xvi Coarse Screens (for protection of fish 
& other aquatic animal) 

  

  SS Flats Strip mm 12×12 

  Bar Spacing mm 80 

Notes: 
a. To be established verified or revised by further hydrological study 
b:    To be determined by the contractor’s design calculation 
 

64. Sustainable water availability at Intake point along with back up data. 

Brahmaputra River within Assam is almost 700 km long with more than 100 tributaries. It 

has a total length of 28.67 km, total area of 49 sq km and a major natural feature in 

Guwahati. Assam Pollution Control Board (APCB) is carrying out continuous water quality 

monitoring under the National  Water  Quality  Monitoring  Program  and  Monitoring  of  

Indian  National  Aquatic Resources. The flow data of the river is given below.  

Table 3: Flow of Brahmaputra in Guwahati City 

 

 

 

 

 

 

          Source:  Central Water Commission (CWC) 

65. Lowest observed flow in the river at Guwahati is 3647 cumsec in winter season in 

the year 2007.  The total proposed river abstraction is 0.65 cumsec which is less than 0.02 

percent of the minimum flow. 

66. The Bathymetric survey of the new Intake well site (IOCL Refinery gate sector – 1) 

indicates that the depth varies between 4 and 12 m at this leanest period. Hence availability 

of water at this Intake location will be there. 

67. As per preliminary design for intake within Brahmaputra River: (i) location is not a 

spawning and migration area for fishes and/or their prey; (ii) location will not disrupt on-going 

activities, i.e., boat navigation, fishing activities, etc.; (iii) location will not impact existing 

Sl. No. Year River Flow in Guwahati in Season (Cumec) 

Flood Winter Summer 

1 2003 31265 9360 6080 

2 2004 28657 5659 8196 

3 2005 26890 7854 3662 

4 2006 21178 3869 4641 

5 2007 18723 3647 6554 

6 2008 25657 4520 3752 

7 2009 20461 4725 11378 



 
 

21 

 

aquatic vegetation, volume and depth of the water body, amount and timing of fresh water 

inflow, presence of upland rearing and spawning habitats, and the water quality of the river.  

68. A surface water based Water Treatment Plant having capacity of 98Mld (2030) and 

having design provision for extension up to 147Mld (2045) is to be constructed for South 

East Zone of Guwahati at village Sunsali under Assam Urban Infrastructure Investment 

Program (funded by ADB). The Intake works, raw water rising mains and Water Treatment 

Plant is to be designed to create infrastructures that would have capacities for supply of 

uninterrupted 24x7 treated water {98 MLD (2030) & 147MLD (2045)} throughout entire 

design period of 30 years for south East Zone of Guwahati.  

69. The basis of the design of the system shall be as per guide lines mentioned in 

CPHEEO manual on water supply and treatment and as per specification of Intake works: 

 Construction of intake structure consisting of intake wells with a raw 

water pump station above the wells,  Supply and Installation of  Pumping 

machineries, electrical Equipments, Instrumentation Equipments and    

Equipments for control system of raw water pumping station. 

 Supply, fabricate and lying of MS pipes with accessories of raw water 

rising mains. 

 Construction of Approach Bridge from raw water pumping station to river 

bank. 

 Construction of electrical substation including supply and installation of 

electrical Equipments, transformers cables etc. for supply of power to raw 

water pumping station and Intake work site. 

 Construction of administrative building, staff quarters, workshop cum store, 

internal roads, landscaping and arboriculture, boundary wall including gate 

and guard room at Intake work site. 

 Construction of pre-settling tanks within WTP 

 Construction of approach road from Intake work site to WTP and from 

Noonmati - Kharghuli road to WTP at Sunsali village. 

70. Major components under Water Treatment Plant: 

 Construction of Cascade Aerator, Raw water inlet channel, Flash mixers, 

Flocculation unit, Plate settler (Clarifier),  Rapid sand filters, Back wash 

reservoir, Chemical House and dosing system, Chlorination unit, Sludge 

handling and disposal unit and  clear water reservoir and clear water pumping 

station.  

 Supply and Installation of Pumping machineries, electrical Equipments, 

Instrumentation Equipments and Equipments for SCADA system for clear 

water pumping station. 

 Construction of Electrical sub-station including supply and installation of 

electrical Equipments, transformers cables etc. for supply of power to clear 

water pumping station and other units of the WTP.   



 
 

22 

 

71. Raw Water Pumping Main. The scope of work regarding the raw water pumping 

main includes supplying and laying mild steel pipe line of length approx. 2300 m (of internal 

diameter 1400mm) and associated civil works. 

72. Table 4 shows the components of the subproject based on the present proposals 

which are expected to be substantially correct, although certain details may change as per 

final design under DBO contract. Figure 4 to 6 indicates proposed layout for Intake and 

pumping mains, water treatment plant and pre settling tank within water treatment plant.  

 
Table 4: Description of the proposed water supply subproject Part for Guwahati city  

Component Function Description Location 

Construction of 
2 water  Intake 
wells 

Intake of Raw River 
Water for supply of 
treated water at South 
east Guwahati, Assam  

 Two intake wells has been 
proposed to accommodate 
required numbers of 
Vertical Turbine pumps as 
per design in each well so 
as to pump 104 MLD during 
Phase I and additional 
pumps for 51 MLD during 
Phase II 

Located in the Brahmaputra 
River near Indian Oil 
corporation Limited (IOCL) 
gate at Kharghuli main Road. 

Construction of 
approach 
Bridge 

For movement of man 
and machine & Laying 
of raw water pumping 
main 

 Approach Bridge of 50 m 
length having each span of 
25m should be provided to 
connect the Intake well to 
the proposed approach 
road which will be further 
connected to the existing 
road 

Near IOCL gate-1 at Kharguli 

Raw water 
Pumping  Mains  

Transfer of Raw water 
from intake to Water 
Treatment Plant  

 Approx 2300 m MS pipeline 
1422mm (O.D), 10mm thick 
plate 

Pumping main from intake to 
WTP via Primary settling tank 
to Water Treatment Plant  

Water 
Treatment plan 
including pre 
settling tank  

Treatment of Raw 
water  

A surface water based Water 
Treatment Plant having 
capacity of 98Mld (2030) and 
having design provision for 
extension up to 147Mld (2045) 
is to be constructed for South 
East Zone of Guwahati at 
Sunsali village. 
Pre settling tank with retention 
capacity of about 1 hr. within 
water treatment plant. The Pre 
settling tank shall be of 
reinforced cement concrete 
structure. 
As a part of WTP - 
construction of Cascade 
Aerator, Raw water inlet 
channel, Flash mixers, 
Flocculation unit, Plate settler 
(Clarifier),  Rapid sand filters, 
Back wash reservoir, Chemical 
House and dosing system, 
Chlorination unit, Sludge 
handling and disposal unit and  
clear water reservoir and clear 
water pumping station.  

WTP will be constructed for 
South East Zone of Guwahati 
at Sunsali village. 
Pre settling tank will be 
constructed within WTP 
 



 
 

23 

 

Component Function Description Location 

 

Clear water 
storage tank 
with installation 
of pumping 
machinery  

Storage of treated 
water for pumping to 
Master Balancing 
Reservoir at Gopal 
Nagar  

 RCC reservoir for storage 
of treated water for supply   

 Located within water 
treatment plant at Sunsali 
village  

 



 
 

24 

 

 

 

Figure 4:  Layout Plan for Intake and Pumping Mains  

 



 
 

25 

 

 

Figure 5: Proposed Layout of WTP   



 
 

26 

 

 

Figure 6: Proposed Layout for Pre settling Tank  

 



 
 

27 

 

III. DESCRIPTION OF ENVIRONMENT 

A. Physical Features 

1. Location  

73. Guwahati district is the capital of State of Assam and is located on the southern 

bank of Brahmaputra River. The Guwahati Municipal Area (GMA), with a total area of 262 

square kilometer (sq km) is located on both banks of Brahmaputra River dividing it into two 

parts - North Guwahati and South Guwahati. The Government of Assam has proposed 

the South eastern zone for assistance under the Project, which covers 71 sq km and a total 

of 11 wards and some parts of 6 other wards. Map of the Guwahati city and location of wards 

are shown in Figure 7 and 8 respectively. 

 

Figure 7: Map of subproject area- Guwahati City 

 

Figure 8: Guwahati Municipal Corporation area showing distribution of wards 



 
 

28 

 

2. Topography 

74. Guwahati is located at 26010’ N latitude and 91045’ E longitude with and altitude 

varying between 49.5 m to 293 m above mean sea level. The average slope varies from 

zero degree to 18 degrees. The natural topography of the city guides flow of the rain water 

towards Bharalu and Basistha Rivers. 

75. The physical configuration of Guwahati exhibits a peculiar structure being located 

within a crescent shaped basin, surrounded by a number of hillocks. As a result, swamps 

and low- lying areas in between the hillocks have emerged in the landscape. These low-lying 

areas are often inundated during heavy rainfall. 

76. The Intake will be constructed at IOCL Refinery gate, Sector-1, at Kharghuli main 

Road,, Guwahati, on the bank of river Brahmaputra. From the existing road, the distance 

of river bank is about 100m and two no’s Intake wells is to be constructed at distance of 

30 m from the river bank and shall be connected by approach bridges. Approach Bridge of 

50 m length having each span of 25m should be provided to connect the Intake well to the 

proposed approach road which will be further connected to the existing road. WTP will be 

constructed for South East Zone of Guwahati at Sunsali village. Pre settling tank will be 

constructed within WTP. Raw water transmission will be layed along the road from Kharghuli 

to Sunshali. 

3. Geology and Seismicity 

77. Guwahati is characterized by mostly Precambrian granite gneisses, quartzite forming 

residual hills and occupying a major part of the landscape. Small-elongated inter 

montane valleys with varying thicknesses of sediment fill and alluvium form the rest of the 

areas. There is presence of a number of paleo-channels that are perceived to be old 

channels linked to the Brahmaputra River towards north.  

78. The Brahmaputra valley and its adjoining highlands constitute a highly active 

seismic zone. Guwahati falls in the Seismic Zone V, where earthquakes of magnitude 8 or 

more can occur i.e., the zone with highest intensity. Guwahati and its surrounding area are 

situated on the fringe of hard rock formation. Its vulnerability to the seismic activity10 is 